
HAL Id: hal-03125723
https://hal.science/hal-03125723

Submitted on 29 Jan 2021

HAL is a multi-disciplinary open access
archive for the deposit and dissemination of sci-
entific research documents, whether they are pub-
lished or not. The documents may come from
teaching and research institutions in France or
abroad, or from public or private research centers.

L’archive ouverte pluridisciplinaire HAL, est
destinée au dépôt et à la diffusion de documents
scientifiques de niveau recherche, publiés ou non,
émanant des établissements d’enseignement et de
recherche français ou étrangers, des laboratoires
publics ou privés.

Sustainable wastewater treatment plants design through
multiobjective optimization
[...]
different optimal design strategies for the WWTP in the associated 
variable space. 

2.6.2. Step 6.b. Multiple criteria decision making 

In general, it is not possible to specify which of the optimal so

lutions is the best tracte-off solution because they ail satisfy the 

Pareto optimality condition. Instead of allowing an informai or 
arbitrary WWTP selection from the Pareto front, this paper pro
poses the use of multiple-criteria decision making (MCDM) meth
ods to find the best tracte-off solution. MCDM refers to ail meth
ods that aid people to make decisions according to their prefer
ences, in cases where there are more than one conflicting crite
ria (Mardani et al., 2015). These methods allow choosing, sorting 
and arranging data sets ( Collette and Siarry, 2003 ). A review of the 
applications and methodologies of the MCDM techniques and ap
proaches can be found in Mardani et al. (2015). Sorne of the exist
ing methods are ELECTRE, TOPSIS, and AHP, which can be applied 
in supply chain, safety and risk management, energy, environment, 
sustainability, and other fields. 

The selection of the MCDM method is mainly based on the 
applicability of the technique for a given problem. A variety of 
methods exists. ELECTRE (Elimination and Choice Translating Real
ity) method was introduced by Roy (1968) developed to deal with 
"outranking relations" by using pair wise comparisons among al
ternatives under each one of the criteria separately. This method is 

especially convenient when there are decision problems that in
volve a few criteria with many alternatives saving time. A very 
popular MCDM is TOPSIS (Technique for Order Preference by Sim
ilarly to Ideal Solution) developed by Hwang and Yoon (1981) as 
an alternative to ELECTRE. The basic concept of TOPSIS is that the 
chosen alternative should have the shortest distance from the pos
itive ideal solution (utopia point) and the furthest from the neg
ative ideal solution (nadir point). The relative distance from each 

evaluated alternative to the ideal reference point is calculated to 
determine the ranking order of ail alternatives (Ren et al., 2007). 
This approach offers several advantages: rational and understand
able; simple calculation, the concept permits the pursuit of the 
best alternatives for each criterion depicted in a simple mathe
matical form and, the importance weights are incorporated into 
the comparison procedures. However, one of the problems related 
to TOPSIS is that it can cause the phenomenon known as rank 
reversai (Garcfa-Cascales and Lamata, 2012). In this phenomenon, 
the alternative order of preference changes when an alternative is 
added to or removed from the decision problem. To deal with this 
problem, the method M-TOPSIS, developed by Ren et al. (2007) was 

proposed as a nove!, modified TOPSIS (M-TOPSIS) method to eval
uate the quality of the alternative and to deal the rank reversai 
problem. For this reason, M-TOPSIS method has been used for the 
proposed framework in this work. 

If not enough optimal solutions are obtained to analyze the 
Pareto front from its shape, it is considered returning to step 5. Ad
ditionally, in case of any inconsistency is found, it is recommended 
to check for errors in the solution algorithm used for the optimiza
tion problem. On the other hand, if the selection of the optimal 
process does not meet the preferences of the decision makers, it 
is considered to return to step 1. Note that the optimal WWTP is 
difficult to obtain in one pass through the framework proposed. 
Therefore, some iterations are needed. 

3. Application of the framework

In this section, the framework presented for the optimal design 

of sustainable WWTP is applied to a case study, which addresses 
the problem of municipal wastewater treatment. The case study 
is based on data available in the literature and aims at represent
ing the complexity of a municipal WWTP grassroot design, which 
is related to the quantity and type of contaminants, the number 
of treatment techniques options, the compliance of environmen
tal regulations, and the sustainable water management. The prob
lem statement can be defined as: given a set of streams from the 
municipal sewage with known flowrates, that contains certain pol
lutants with known concentrations and different wastewater dis
charge effluents or streams of treated wastewater for reuse; the 

goal is to design a WWTP that can remove a Joad of pollutants to 
desired limits (standards) for discharge and/or reuse, that best ful
fill the sustainability functions. It is expected to get the best design 
in terms of sustainability, the output results must be the treatment 
technologies used and the treated flowrates, the configuration of 
the process, and the flowrates streams of the treated wastewater 
for discharge or reuse. In the following subsections, the formula
tion and solution of a case study for a sustainable WWTP grass
root design problem, according to the proposed framework, is dis
played. 

3.1. Step 1: Information/data collection and identification of 

bottlenecks 

3.1.1. Step 1.a. Case study identification and description 

A municipal wastewater case from Mexico City used for agri
cultural irrigation in the Valley of Tula, known as the Mezquital 

Valley, is considered Uiménez, 2005). Mexico City generates an av
erage of 75 m3 /s of wastewater (municipal), which is collected in a 
unified combined sewer system. The wastewater must be treated 

before discharge to meet the environmental limits established by 
the Mexican Official Standards (SEMARNAT, 2014). In this case, the 
metals concentrations are within the allowable limits. Then, we are 
focusing on treating the contaminants of concern in terms of the 
biochemical oxygen demand (BOD5), total suspended solids (TSS), 
total nitrogen (TN) and total phosphorus (TP). Table 2 shows the 
average characteristics of this wastewater, as well as the permis

sible limits of discharges. Thus, three types of receptor bodies are 
considered A, B, and C. For type A, rivers are the receptor body; 
coastal waters are considered for type B, and type C considers nat
ural water deposits for the protection of aquatic life. Regarding the 
reclaimed water, two possible types of reuses for treated water are 
considered: services to the public with direct contact (DC) and ser
vices to the public with indirect or occasional contact (IC). The 
selection of the wastewater discharge effluents and the purposes 
of reuse are based on the environmental standards established by 

SEMARNAT (2014). This information suggests that the configuration 
of the WWTP may have more than one discharge stream. 

3.1.2. Step 1.b. Identification of treatment techniques and processes 

limitations 

A comprehensive review of the available information in the lit
erature was carried out concerning contaminants and treatment 
techniques (Brinkmann et al., 2016; Hendricks, 2006; Metcalf and 
Eddy et al., 2014; Romero, 2004). This information was analyzed 
according to heuristic methods utilized for identifying bottlenecks, 
to mie out those techniques that are not capable of removing the 
contaminants in the influent for the case study and/or are not suit
able to accomplish the goals of the treatment in the WWTP. Ad
ditionally, the selection of treatment techniques depends on the 

availability and quality of the data. Then, the considered tech
niques are screening, grit separator, oil-water separation, primary 



].I. Padr6n-Paez, S.D.-L Almaraz and A. Roméin-Martfnez 

Table 2 

Characteristics of Mexico City's wastewater and discharge limits (SEMARNAT, 2014) (Receptor bodies, A: rivers; B: coastal waters; C: Natural water deposits for the protection 
of aquatic life ). 

Contaminant (mg/1) Average Receptor body A Receptor body B Receptor body C Services with direct Services with indirect 
limits 

BODs 240 200 
TSS 295 200 
TN 26 60 
TP 10 30 

Table 3 

Capital cost and Operating cost for techniques of the WWTP options. 

Treatment unit or combination 

Screening 
Grit separator 
Oil-water separation 

Primary sedimentation 
Filtration 
Flotation 
Coagulation/flocculation+Primary 

sedimentation 
Aerobic processes 
Anaerobic processes 
Aerobic + anaerobic process 

Anaerobic + anoxie + aerobic 
processes combined 

Chemical oxidation 
Chemical precipitation'" 
Membrane processes " 
Carbon adsorption 
Ion exchange " 
Stripping• 
Electrochemical processes 

Capital cost (USD) 

196F°56 

123F°·76 

4, 800P'·7' 

375F°·7 

1, 405F°·61 

29, 837F°37 

375F0-7 + 30F0
-
91 

72F + 368,043 
11, 512F° .. 526 

72f + 368,043 
+ 11, 512f0.4526 

162f + 980, 820 
+ 11' 512f0.4526 

121, 204F°3767 

0.0488f + 0.0218 
70.419P'·749 

262.22P'·9367 

1, 074pl.445 
16, 800F°·7 

73, 073P'-2263 

limits 

150 
125 
60 
30 

limits 

60 
60 
25 
10 

Operating cost (USD/year) 

o.0215pl.439s , .. 
0.0215P'.4398 , .. 
0.0215P'·4398 , .. 

11.02fl .OI 
11.02fl .OI 
842.4P'·6135 
11.02fl .OI 

4.58f + 36, 295 
0.67f + 26, 748 
5.25f + 63,043 

93f0.834 + 5.25f 
+63, 043 
1, 287.4f 
0.0265f + 0.0218 
265.97F°5429 

1, 480. lP'-6076 

654.07F°3878 

8, 600f 
0.48fl .44 

contact limits contact limits 

20 
20 
60 
30 

30 
30 
60 
30 

Reference 

Romero-Rojas, 2004 
Martin and Martin, 1991 

Kuo and Smith, 1997 
Martin and Martin, 1991 

Romero-Rojas, 2004 

Brinkmann et al., 2016 
Romero-Rojas, 2004 

Qasim, 1998 

Brinkmann et al., 2016 
Martin and Martin, 1991 
Sharma, 2010 
Qasim, 1998 
Sharma, 2010 
Kuo and Smith, 1997 
Romero-Rojas, 2004 

Brinkmann et al., 2016 

Note:Fin m3 /d, 'Fint/h," Fingpd, '" FinMGD and its cost is generated in million dollars. 

sedimentation, filtration, flotation, coagulation/flocculation com

bined with primary sedimentation, aerobic process, anaerobic pro

cess, aerobic combined with anaerobic process, anaerobic-anoxic

aerobic processes combined, chemical oxidation, chemical pre

cipitation, membrane processes, carbon adsorption, ion exchange, 

stripping and electrochemical processes. 

3.1.3. Step 1.c. Selection of sustainability indicators 
From a literature review (Balkema et al., 2002; Molinos

Senante et al., 2014; Popovic et al., 2014), it was determined that 

total cost, removal efficiency of contaminants, energy consumption 

and customer value are the indicators that represent in a depend

able way the three dimensions of sustainability (Tables 3-5). The 

total cost is the sum of capital costs (CAPEX) and operating costs 

(OPEX), which are considered to assess the economic aspect. The 

removal efficiency of contaminants and the energy consumption 

are proposed to caver the environmental aspect. The first environ

mental criterion is an indicator of the overall system efficiency. On 

the other hand, the energy consumption in the WWTP is an indi

cator to address optimal resource utilization (Balkema et al., 2002). 

For the social dimension of sustainability, an indicator to measure 

the customer value is proposed. This metric evaluates the amount 

of treated water that is reused and its purpose (Popovic et al., 

2014). For example, reclaimed water for non-potable reuse pur

poses such as landscape irrigation. The use of reclaimed water is 

an indirect mode to measure public trust in wastewater facilities. 

Table 4 

3.2. Step2: Superstructure generation 

3.2.1. Step 2.a. Superstructure of the WWTP technologies options 
A general superstructure for the connections between technolo

gies and streams is proposed. From Fig. 2, it is possible to get the 

optimal configuration of a WWTP, considering splitting units (S), 

mixing units (M) and treatment units (TU). From the information 

collected and the analysis of limitations for the treatment tech

niques, the potential treatment units were determined for the dif

ferent stages of the WWTP. The techniques for the first level are 

screening, grit separator, and oil-water separation. Primary treat

ment considers primary sedimentation, filtration, flotation and co

agulation/flocculation combined with primary sedimentation. Aer

obic process, anaerobic process, aerobic combined with anaerobic 

process, combined anaerobic-anoxic aerobic processes and chemi

cal oxidation treatments are available at the secondary treatment 

stage. In the tertiary treatment, chemical precipitation, membrane 

processes, carbon adsorption, ion exchange, stripping and electro

chemical processes are included. 

3.3. Step 3: Optimization problem formulation 

3.3.1. Step 3.a. Multiobjective sustainability function de.finition 
Severa! criteria are considered simultaneously, which are re

lated to the three dimensions of sustainability. From an economic 

perspective, the purpose of the multiobjective optimization is to 

minimize the total cost (TC) of the WWTP design.

TL TU 

Min TC= L I:cch_k(Fh.k) + och_k(Fii.k), Vh E ru, v k En (2)
k h 



].I. Padr6n-Péiez, S.D.-L Almaraz and A. Roméin-Martfnez 

Table 4 

Removal efficiency for techniques of the WWTP options. 

Treatment unit or combination Removal efficiency (%) 

BODs 

Screening 0-5 

Grit separator 0-5 

Oil-water separation 

Primary sedimentation 30-40 

Filtration 20-60 

Flotation 10-50 

Coagulation/flocculation+ 40-70 

Primary sedimentation 

Aerobic processes 80-85 

Anaerobic processes 75-85 

Aerobic + anaerobic process 99

Anaerobic + anoxie + aerobic 90-95 

processes combined 

Chemical oxidation 70-99 

Chemical precipitation 50-85 

Membrane processes 90-100 

Carbon adsorption 50-85 

Ion Exchange 

Stripping 

Electrochemical processes 85 

Table 5 

Consumed energy for techniques of the WWTP options. 

Treatment unit or combination 

Screening 

Grit separator 

Oil-water separation 

Primary sedimentation 

Filtration 

Flotation 

Coagulation/flocculation + primary sedimentation 

Aerobic processes 

Anaerobic processes 

Aerobic + anaerobic process 

Anaerobic + anoxie + aerobic processes combined 

Chemical oxidation 

Chemical precipitation 

Membrane processes 

Carbon adsorption 

Ion exchange 

Stripping 

Electrochemical processes 

TSS 

5-10

0-10

50 

50-65 

60-80 

70-95 

50-80 

80-90 

80-95 

70-90 

90-100 

50-80 

95 

where cch, k(Fh, k) and och. k(Fh, k) are functions of the system 
flowrates that can take different forms, like linear, exponential, po
tential and polynomial (Table 2). 

Iwo objective functions are proposed to cover the environ
mental aspect, the removal efficiency of contaminants (RE) and 
the consumed energy (CE). This last criterion can also be consid
ered as an eco-efficient indicator (environmental and economic) 
(Alvarez del Castillo-Romo et al., 2018), since it influences the op
erational cost (OPEX) of a WWTP. The first environmental criterion 
is defined as the maximization of the sum of the global removal 
efficiency of contaminants: 

J 

MaxRE=LT/iwi, i=1,2, ... ,J (3) 

where 
C1· in - C1· out T/j = ' ' 

Cj,in 
(4) 

where RE is the sum of the individual removal efficiency for each 
contaminant (T/j) multiplied by the weight associated for a specific 
pollutant (W;), and T/j is defined from the initial and final concen-

TP TN Reference 

Qasim, 1998 

Romero-Rojas, 2004 

Kuo and Smith, 1997 

10-20 20-40 Qasim, 1998 

20-50 50-70 

Romero-Rojas, 2004 

70-90 50-90 Qasim, 1998 

10-25 60-85 Qasim, 1998 

Metcalf and Eddy et al., 2014 

70-90 

90-100 

10-30 

Consumed energy 

(kWh/m3 ) 

0.0003-0.0005 

0.003-0.013 

0.06 

0.0057-0.0082 

0.003 

0.03-0.04 

0.01 77-0.02 

0.13-0.32 

0.093-0.16 

0.6 

0.503-0.57 

0.05-0.1 

0.0002-0.0024 

0.5-0.65 

0.02-0.035 

0.395 

0.1-0.5 

1.1-2.2 

70-95 

80-95 

90-100 

30-50 

90-95 

60-95 

Brinkmann et al., 2016 

Qasim, 1998 

Brinkmann et al., 2016 

Romero-Rojas, 2004 

Qasim, 1998 

Statyukha et al., 2008 

References 

Metcalf and Eddy et al., 2014 

Quaglia et al., 2014 

EPRI, 2013 

Persson et al., 2006 

Metcalf and Eddy et al., 2014 

EPRI, 2013 

Metcalf and Eddy et al., 2014 

Amiri et al., 2015 

Metcalf and Eddy et al., 2014 

Molinos-Senante et al., 2014 